

Test Report Date: Jan 16, 2018 No. SL618061900457TX Page 1 of 3

ZHEJIANG HYA INDUSTRY CO., LTD NO.1212, YIQUAN CENTURY BUILDING, PAOJIANG DISTRICT, SHAOXING, ZHEJIANG, CHINA

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description 3D MESH FABRIC (WHITE COLOR ,MATTRESS USE)

Buyer ZIKIM POLYMERS IND.LTD

Supplier. ZHEJIANG HYA INDUSTRY CO., LTD

Order No. 20170021 Country of Origin China Exported to Israel

Sample Receiving Date Jan 02, 2018

Test Performing Period Jan 05, 2018 - Jan 16, 2018

Test Performed Selected tests as requested by applicant against Client's performance

standard.

Test Result(s) Please refer to the next page(s).

Signed for and on behalf of SGS-CSTC Standards Technical Services Co., Ltd. HangZhou Branch

Antony Gao (Account Executive)



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction susues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document ose not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307

Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307 1443, or email: CN.Doccheck@sgs.com

3-6/F, No. 4 Building, Huaye Hi-Tech Zone, No.1180. Bin'an Road, Binjiang District, Hangzhou, Zhejiang, China 310052 t (86–571)86791199 中国·浙江·杭州·滨江区滨安路1180号华业高科技产业园4号楼3-6层 邮编: 310052 t (86-571)86791199

f (86-571)87688901 www.sgsgroup.com.cn f (86-571)87688901 e sgs.china@sgs.com



Test Report No. SL618061900457TX Date: Jan 16, 2018 Page 2 of 3

Test Result:

Phthalates Content^

Test Method: With reference to ISO 14389:2014, analysis was performed by GC-MS.

Test Item(s)	CAS NO.	result
Benzyl Butyl Phthalate (BBP)	85-68-7	ND
Di-butyl Phthalate (DBP)	84-74-2	ND
Bis(2-ethylhexyl) Phthalate(DEHP)	117-81-7	ND
Diisodecyl Phthalate (DIDP)	26761-40-0 /68515-49-1	ND
Diisononyl Phthalate (DINP)	28553-12-0 /68515-48-0	ND
Di-n-octyl Phthalate (DNOP)	117-84-0	ND
Sum		ND

Comment **PASS**

Notes:

MDL(Method Detection Limit):

BBP, DBP, DEHP, DNOP:

0.003%

Others: 0.010%

ND = Not Detected(< MDL) The client requirement:

For Baby/ In direct contact with skin/ With no direct contact with skin:

Sum(BBP+DBP+DEHP+DIDP+DINP+DNOP): 0.1%

Remarks:

(1) 1 mg/kg = 0.0001%



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction susues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document ose not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307

Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307

3-6/F, No. 4 Building, Huaye Hi-Tech Zone, No. 1180. Bin'an Road, Binjiang District, Hangzhou, Zhejiang, China 310052 t (86–571)86791199 中国·浙江·杭州·滨江区滨安路1180号华业高科技产业园4号楼3-6层 邮编: 310052 t (86-571)86791199 f (86-571)87688901 www.sasgroup.com.cn f (86-571)87688901 e sgs.china@sgs.com



Test Report No. SL618061900457TX Date: Jan 16, 2018 Page 3 of 3

(2) MDL = Method Detection Limit

(3) ND = Not Detected (< MDL)

^ This test was carried out by SGS Ningbo Laboratory

*** End of Report ***



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction susues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document ose not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307

Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307